
BRIAN CUMBO
ATTORNEY AT LAW

86 W. Main St.,Suite 100
P.0. Box 1844

Inez, KY 41224
(606) 298-0428

FAX: (606) 298-0316
cumbolaw@cumbolaw.com

ADMITTED IN KYAND WV

November 30, 2023

Public Service Commission
P.O. Box 615
Frankfort. KY 40602

RE: Marlin County Water District
PSC Case No. 2020-00154

To Whom It May Concern:

Enclosed please find Martin County Water District’s Notice of Filing the information packet for
the November 30, 2023 Special Board meeting.

Thank you for your attention to this matter.

Very truly yours,

BRIAN CUMBO

BC/ld
Enclosure
cc: Martin County Water District

Hon. Mary Varson Cromer



COMMONWEALTH OF KENTUCKY

BEFORE THE PUBLIC SERVICE COMMISSION

In the Matter of:
[...]
Jan-23 240,484 240,484 14,906 3,383 296,876

Dec-22 217,251 2,595,436 12,429 3,374 226,327

Nov-22 213,516 2,378,186 12,064 3,389 232,620

Oct-22 199,884 2,164,670 10,420 3,400 256,624

3B-1



Martin County Water District, Inez KY
List of Bills for Consideration

28-Nov-23

Vendor Description Amount
Operations Account

1 AEP
2 Big Sandy RECC
3 Paintsville Utilities
4 Martin County Public Library
5 Martin County Water District
6 Sales tax
7 School tax
8 Alliance Water Resources
9 Alliance Water Resources

10 Management Inf. Surcharge
11 Debt Service Surcharge
12 Kentucky Underground
13 Brian Cumbo
14 Estech Systems
15 NexBillPay
16 Diesel Fuel Receipts
17 H&E Equipment Services
18 Consolidated Pipe
19 Consolidated Pipe
20 Consolidated Pipe
21 Consolidated Pipe
22 Consolidated Pipe
23 Consolidated Pipe
24 Consolidated Pipe
25 Consolidated Pipe
26 Prestonsburg Utilities
27 JABO
28 M Dotson Contracting
29 Mountain Citizen
30 Service Pump & Supply
31 Microcomm
32 JABO
33 Rain for Rent
34 SunBelt

Electric (26 bills) Estimated
Electric (9 bills) Estimated
Electric for token (8/05/23 to 9/05/23) Estimated
Rent (Dec)
Sanitation (Oct)
10/2023 (estimated)
10/2023 (estimated)
11/1/23-11/15/23 O&M services
11/16/23-11/30/23 O&M services
Estimated (actual collected will be paid)
Estimated (actual collected will be paid)
811 Services (Oct)
Legal Fees
Phone System (Oct)
Fees (Oct)
Diesel Fuel (Oct)
Pump Rental
Parts
Parts
Meter/Parts
Parts
Parts
Parts
Parts
Parts
Purchased Water
HDPE Pipe
Bore
Advertising
VFD Installation
Year 2/3 Service Contract
Parts
Pump Rental
Pump Rental

$ 14,387.43
2,531.91$

$ 52.91
$ 843.38

141.67
2,541.70
6.683.47

84,253.50
84,253.50
14,239.97
7,934.64

172.50
250.00
220.50

73.00
48,654.10

739.50
2,540.00
1,270.00

61.15
286.96

1,270.00
2.476.48
2,520.76
3,790.04
2.300.60

800.00
8.958.60

153.58
1 ,200.00
6,000.00

96.43
16,269.03

7,504.27

$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$
$

4-1



Martin County Water District, Inez KY
List of Bills for Consideration

28-Nov-23

Vendor Description Amount
TOTAL $ 273,401.79

Operations Account - Debt Service Funding
1 KIA
2 KACo
3 KRW/Regions Bank

TOTAL

Transfer Amounts

Monthly funding for KIA Bond/Loan
Monthly funding for lease payment
Monthly funding for loan

$ 5,800.00
1,200.00$

$ 10,800.00
$ 17,800.00

TOTAL OPERATIONS $ 291,201.79

Security Deposit Account

Customer
1 Dustin Shane Hall
2 James M. Moore
3 Ethan Tyler Osborne
4 Bub Roger Maynard
5 Valley Agency, Inc

TOTAL

$ 9.15Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer
Deposit refund due to customer

$ 30.39
109.32
20.06

$
$
$ 10.97
$ 179.89

4-2



1 1 f l i t WATER RESOURCES*Alliance
Professional Water and Wastewater Operations

Martin County Water District
OUR

MISSION

October 2023We partner
with

communities
to deliver the
finest water

and
wastewater

Administrative

The billing office helped the Distribution staff organize and complete numerous
service orders, making sure to add all completed notes to each account for
future references.

services
available at a
competitive

price. We are
committed to
keeping water

safe and
clean while

serving
people and

taking care of
communities
with improved

technical
operations,

careful
management,
and financial

oversight, and
ensured

regulatory
compliance.

Water Treatment

WTP Operators performed routine backwashing of filters on Clarifiers 2 & 3 to
ensure proper filtration. WTP operators also collected bi-weekly routine
bacteriological and fluoride distribution system samples for system monitoring
and compliance.

Continued utilizing diesel raw water intake pump due to low river level. Pump
efficiency has decreased by roughly 150 GPM due to the greater suction
associated with the low river level. In order to utilize the District’s 1.7 MGD
pump, it is likely the riverbank pad where the pump sets will need to be lowered
closer to the river.

Staff routinely filled RWI pump with diesel to allow it to run around the clock.
In between scheduled service by Rain For Rent, Staff manually cleaned the
suction screen and added oil as needed.

Wired in 300 HP VFD for the District’s small (1.7 MGD) RWI pump.

Filled Clarifier 1 and disinfected each filter. The Clarifier was scheduled to be
brought online, but the sludge collector rake was over torquing and not
operable. With the repair requiring entry into the sedimentation basin, it was
determined that the best course of action was to drain the Clarifier to make all
necessary repairs.

Calibrated all online turbidimeters and benchtop turbidimeter to ensure
accurate readings and ensure Division of Water and Environmental Protection
Agency compliance.

Alliance Water
Resources, Inc.

206 S. Keene
St. Columbia,

MO 65201
Replaced broken shear pin in Filter 6 influent valve. After a backwash cycle,
the pin broke while the valve was in operation and would not allow Operators
to direct flow to the filter.

(573) 874-8080

6A-1



Professional Water and Wastewater Operations
Martin County Water District

Removed unneeded equipment and feed lines from the bottom of the pipe gallery. The next step
will be to remove all unused chlorine gas feed lines from the pipe gallery.

Joshua Vaughan received his Water Treatment Plant Operator l-AD license.

Kody Rainwater received his Water Treatment Plant Operator IV-A license.

Presented water loss and operational update for the Energy and Environment Cabinet and
Division of Water Quarterly Meeting.

Pace Construction and Leger Electric completed work at the RWI operations building including
installing and wiring in the large VFD cabinet, setting up HVAC system, finishing exterior work
and installing header board over entry door, and remounting exterior cameras.

Distribution:

Replaced a 20’ section of 14” main near the WTP on Turkey Creek Road. When Staff
exposed the leak, it was determined to be caused by two repair clamps bolted together to form
a 14” repair clamp holding two sections of main line together with an 8” gap between the two
sections. Staff removed the repair clamp and replaced the entire section of line.

Greased pumps in 40 East, 40 West, and Turkey booster pump stations following a monthly
maintenance schedule.

Extensively leak detected the Old Rt. 3 and Milo areas. Leak detection crew also investigated
customer reported leaks and other possible leaks that Staff located.

Repaired the following main line and service line leaks: two 1” lines, two 2” lines, one 6” line
one 10” line, one 14” line, and multiple %” leaks.

Completed line locate requests, disconnects and reconnects, routine service orders such as
shut-off and setter replacement, and site remediations. Staff completed over 50 work orders
and completed the oldest outstanding work order.

Safety

The monthly safety meeting was held on October 10th and covered Working Alone Safety, Crane
Safety, and Asbestos Awareness.

Training

Generac and Evapar conducted training for WTP Operators for automatic transfer switch and

6A-2



Professional Water and Wastewater Operations
Martin County Water District

generator operation.

Southern Flow conducted training for SCADA operation of Clarifier 1 to prepare operators for
start-up.

Project Updates

SOURCE AMOUNT PROJECTS
AML Pilot Nexus Grant-2017 $3,450,000 A, B, C, D
COE 531 (25% Match) $1,869,718 B, C
ARC Grant $1,200,000 F
AML Pilot Nexus Grant-2018 $2,000,000 I
Total Grant $8,519,718

6A-3



]| * WATER RESOURCES ®Alliance
Professional Water and Wastewaioi Operations

Martin County Water District

Regulatory

The Martin County Water Treatment Plant performs operational water quality
monitoring to ensure compliance with all state and federal safe drinking water
act requirements, including chlorine, fluoride, iron, pH, manganese, solids,
turbidity, and bacteriological analysis.

Water Plant Operation

Water Pumped
October

Total Water Production (gallons) 43,000.00C

Total Water Metered/Billed (gallons) 12,887,000

Other Water Used (gallons) 280,000

Average Daily Flow (Million Gallons per Day) 1.387

Maximum Daily Flow (Million Gallons per Day) 1.533

Fluoride Used (lbs.) 561

Chlorine Used (lbs.) 1,399

Lab Tests 3,801

6A-4



Professional Water arid Wastewater Operations
Martin County Water District

Water Quality Analysis

Test Routine Special Repeat
Bacteriological 10 (Pass) 5 (Pass) 0

Reported Minimum Limit
Fluoride
Plant Sample

31 0.79 mg/I
Average

0.6 mg/I

Chlorine 0.2 mg/ILow
Readings

Total- 37
Free- 37

Total - 0.28Distribution
Sample mg/L

Free- 0.24
mg/L

Customer Service Request and Work Orders

Meter Reads 3324

Meter Sets 28

Turn offs-Close account 22

Taps 2

Meter Changes 20

Disconnects for Non-payment 34

Boil Notices 1

Line Locates 105

Water Leaks/Breaks 52

Other/Investigates 152

6A-5



Professional Water and Wastewatei Operations
Martin County Water District

Water Main Breaks & Service Lines

Date Location Loss (Gallons)
9/5/23 Blacklog Rd 21,442
9/6/23 Harris St 7,340

Rockcastle Rd9/7/23 102,762
9/7/23 Rockcastle Rd 75,515

N Wolf Crk9/8/23 469,771
9/11/23 Turkey Crk Rd 1,582,211
9/11/23 Rockcastle Rd 176,164
9/12/23 Coldwater Rd 67,839

Little Blacklog Rd9/12/23 333,530
9/12/23 Upper Alpha 622,834
9/14/23 N Wolf Crk 169,897
9/14/23 N Wolf Crk 21,922
9/20/23 Moore Br 196,957
9/20/23 Rockcastle Rd 60,677
9/20/23 Coldwater Rd 1,957,336
9/22/23 Blacklog Rd 28,947
9/25/23 Thickety Frk 19,418
9/28/23 Turkey Crk Rd 1,288,755
9/31/23 Turkey Crk Rd 2,573,521

6A-6



Alliance
Professional Water and Wastewater Operations

Martin County Water District

Repair Expenses Ending September 2023

Actual YTD Annual Budget % Budget
/ Line ItemExpended

Bldg. & Grounds Maintenance $5,067 $5,000 101%
Vehicle Maintenance $17,317 $20,000 87%
Water Plant Maintenance $19,110 $10,000 191%
Distribution System
Maintenance

$62,262 $50,000 124%

Water Meter Maintenance $4,670 $10,000 46%
Street Maintenance $38 $3,141 1%
Totals $108,464 $98,141 110%

Chemical Expenses Ending September 2023

Actual YTD Annual Budget % Budget
/ Line ItemExpended

Sodium Hydroxide $6,975 $11,000 63%
Polymer $781 $15,000 5%
Alum (DELPAC) $33,868 $30,000 112%
Chlorine $32,799 $20,000 163%
Permanganate $5,178 $19,000 27%
Fluoride $12,024 $7,000 171%
Chemicals Other - Water $21,673 $8,000 270%

$113,298Totals $110,000 102%

6A-7



11 WATER RESOURCES®Alliance
Professional Water and Wastewater Operations

Martin County Water District

Notes:
1) Building & Grounds Maintenance

a. Tri Span Construction $895.54
b. Tri Span Construction $923.99
c. Lowes $221.54
d. Evans Hardware $95.38

2) Vehicle Maintenance
a. Wilson Equipment $24.02
b. Oil Changers $220.62
c. Advance Auto $9.14
d. Oil Changers $84.57
e. Oil Changers $110.20

3) Water Plant Maintenance
a. Adkins FastStop $381.00
b. Adkins FastStop $47.89
c. Advance Auto $174.09
d. Zip Zone $274.29
e. Zip Zone $100.00
f. Zip Zone $299.90
g. Advance Auto $193.56
h. Adkins FastStop $100.00
i. Adkins FastStop $100.00
j. Adkins FastStop $0.11
k. Adkins FastStop $100.00
L. Adkins FastStop $100.00
m. Zip Zone $203.89
n. Adkins FastStop $108.31
o. Adkins FastStop $100.00
p. Adkins FastStop $100.00
q. Adkins FastStop $100.00
r. Adkins FastStop $0.14
s. Zip Zone $100.00
t. Adkins FastStop $100.00
u. Adkins FastStop $100.00
v. Tractor Supply $243.57
w. Adkins FastStop $415.00
x. Adkins FastStop $100.00
y. Adkins FastStop $100.00
z. Adkins FastStop $100.00
aa. Adkins FastStop $357.00
bb. Adkins FastStop $100.00
cc. Adkins FastStop $439.00

6A-8



1|mm•WATER RESOURCES®Alliance
Professional Water and Wastewater Operations

Martin County Water District

dd. Wal-Mart $266.17
ee. Adkins FastStop $420.00

4) Well Maintenance
a. $0.00

5) Distribution System Maintenance
a. R&J Building Supply $719.08
b. R&J Building Supply $24.21
c. CITCO Water $780.91

6) Meter Maintenance
a. $0.00

7) Sodium Bisulfite
a. CITCO Water $1,352.11
b. CITCO Water $226.92

8) Sodium Hydroxide
a. $0.00

9) Lime/Caustic Soda
a. $0.00

10) Polymer
a. $0.00

11) Alum
a. CITCO Water $2,192.55
b. CITCO Water $2,189.75

12) Chlorine
a. CITCO Water $1,111.47
b. CITCO Water $2,222.93

13) Permanganate
a. Brenntag Mid-South $1,473.40

14) Fluoride
a. $0.00

15) Chemicals Other - Water
a. CITCO Water $1,779.32
b. CITCO Water $1,779.31

6A-9



PUBLIC SERVICE COMMISSION
Monthly Water Loss Report

cWater Utility: Martin County Water District

For the Month of: Year:October 2023

1 WATER PRODUCED AND PURCHASED
2 Water Produced

Water Purchased
43,000

3 594
4 TOTAL PRODUCED AND PURCHASED 43,594
5
6 WATER SALES

Residential
Commercial
Industrial
Bulk Loading Stations
Wholesale
Public Authorities
Other Sales (explain)

7 9,695
8 3,192
9

10
11
12
13
14 TOTAL WATER SALES 12,887
15
16 OTHER WATER USED
17 Utility and/or Water Treatment Plant

Wastewater Plant
System Flushing
Fire Department
Other Usage (explain)

280
18
19 48
20 4
21
22 TOTAL OTHER WATER USED 332
23
24 WATER LOSS
25 Tank Overflows

Line Breaks
Line Leaks
Excavation Damages
Theft
Other Loss

26 9,776
27 20,599
28
29
30
31 TOTAL WATER LOSS 30,375
32

Note: Line 14 + Line 22 + Line 31 MUST Equal Line 433
34
35 WATER LOSS PERCENTAGE
36 (Line 31 divided by Line 4) 69.68%

6B



MARTIN COUNTY WATER & SANITATION DISTRICT
LEAK ADJUSTMENT REQUESTS
11/20/2023

repaired leaking toilet
BILLED GALLONS/COST 15,710 185.24
AVG GALLONS/BILL 3,000 62.40
LEAK GALLONS/PURCH COST 12,710 25.42
PAY (avg+leak cost) 87.82
WRITE OFF (billed-avg-purch cost) 97.42
LATE PENALTIES TO ADJ 0.00
SEWER 15,710 236.05
AVG SEWER/BILL 3,000 47.81
LEAK SWR ADJ 12,710 188.24
SWR PAY (AVG-LEAK) 47.81
SWR WRITE OFF 188.24
SWR PENALTIES TO ADJ 0.00 285.66

repaired busted wash machine line
BILLED GALLONS/COST 13,330 160.27
AVG GALLONS/BILL 2,000 41.42
LEAK GALLONS/PURCH COST 11,330 22.66
PAY (avg+leak cost) 64.08
WRITE OFF (billed-avg-purch cost) 96.19
LATE PENALTIES TO ADJ 0.00
SEWER 13,330 200.80
AVG SEWER/BILL 2,000 33.00
LEAK SWR ADJ 167.8011,330
SWR PAY (AVG-LEAK) 33.00
SWR WRITE OFF 167.80
SWR PENALTIES TO ADJ 0.00 263.99

repaired broken pipe connection
BILLED GALLONS/COST 261,000 2217.36
AVG GALLONS/BILL 19,000 62.40
LEAK GALLONS/PURCH COST 285 0.57
PAY (avg+leak cost) 62.97
WRITE OFF (billed-avg-purch cost) 2154.39
LATE PENALTIES TO ADJ 0.00 2,154.39

sewer only;pressure washing
SEWER 13,630 125.41
SEWER 8,110 107.64
AVG SEWER/BILL 3,000 47.81
LEAK SWR ADJ 10,630 77.60
LEAK SWR ADJ 5,110 59.83

6C-1



SWR PAY (AVG-LEAK) 95.62
SWR WRITE OFF 137.43
SWR PENALTIES TO ADJ #REF!0.00

replaced water hose
BILLED GALLONS/COST 49,330 537.91
AVG GALLONS/BILL 7,000 93.87
LEAK GALLONS/PURCH COST 42,330 84.66
PAY (avg+leak cost) 178.53
WRITE OFF (billed-avg-purch cost) 359.38
LATE PENALTIES TO ADJ 0.00 359.38

repaired leaking toilet
BILLED GALLONS/COST 15,300 180.94
BILLED GALLONS/COST 10,460 130.17
AVG GALLONS/BILL 4,000 62.40
LEAK GALLONS/PURCH COST 11,300 22.60
LEAK GALLONS/PURCH COST 6,460 12.92
PAY (avg+leak cost) 160.32
WRITE OFF (billed-avg-purch cost) 150.79
LATE PENALTIES TO ADJ 0.00 150.79

repaired leak
BILLED GALLONS/COST 28,890 323.50
AVG GALLONS/BILL 2,000 41.42
LEAK GALLONS/PURCH COST 26,890 53.78
PAY (avg+leak cost) 95.20
WRITE OFF (billed-avg-purch cost) 228.30
LATE PENALTIES TO ADJ 0.00 228.30

repaired leaking toilet
BILLED GALLONS/COST 64,390 695.89
BILLED GALLONS/COST 53,640 583.12
AVG GALLONS/BILL 8,000 104.36
LEAK GALLONS/PURCH COST 56,390 112.78
LEAK GALLONS/PURCH COST 45,640 91.28
PAY (avg+leak cost) 412.78
WRITE OFF (billed-avg-purch cost) 866.23
LATE PENALTIES TO ADJ 127.90 994.13

repaired leak under home
BILLED GALLONS/COST 8,800 112.75
AVG GALLONS/BILL 2,000 41.42
LEAK GALLONS/PURCH COST 6,800 13.60
PAY (avg+leak cost) 55.02
WRITE OFF (billed-avg-purch cost) 57.73
LATE PENALTIES TO ADJ 11.28 69.01

6C-2



repaired leak under sink
BILLED GALLONS/COST 12,250 148.94
BILLED GALLONS/COST 10,560 131.21
AVG GALLONS/BILL 8,000 104.36
LEAK GALLONS/PURCH COST 4,250 8.50
LEAK GALLONS/PURCH COST 2,560 5.12
PAY (avg+leak cost) 222.34
WRITE OFF (billed-avg-purch cost) 57.81